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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-19090-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart E
1.3 Test methods
ANSI C63.10-2013
KDB789033 D02 General U-NII Test Procedures New Rules v02r01
1.4 Deviation from standards
None
15 List of applied test(s) of the EUT
Test i_tem Test item Condition Result Remark
section
15.407(a) 26dB Bandwidth Conducted PASS -
15.407(a) Maximum Conducted Output Power Conducted PASS -
15.407(a) Peak Power Spectral Density Conducted PASS -
15.407(b) . -
15.205 ?Raedslztii?egnélgﬁ?snzfo eration) Radiated PASS .
15.209 P
15.407(g) Frequency Stability Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

26-April-2019 - 21-May-2019
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2.1

Equipment Under Test

EUT information

Applicant

Equipment Under Test (EUT)

Model number
Serial number
Trade name
Number of sample(s)
EUT condition
Power rating

Size

Environment
Terminal limitation
Hardware Version
Software Version

Firmware Version

RF Specification

Protocol

Frequency range

Number of RF Channels

Modulation type

TUV SUD Japan Ltd.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Tablet

KC-T302DT

N/A

Kyocera

1

Pre-Production

Battery: DC 3.8V

(W) 180.0 x (D) 10.7 x (H) 270.0 mm
Indoor and Outdoor use

-20°C to 60°C

DMT1

V0.040JS

Not applicable

IEEE802.1143,

IEEE802.11n(HT20), IEEE802.11n(HT40)

IEEE802.11a/n(HT20): 5180MHz-5320MHz, 5500MHz-5700MHz
IEEE802.11n(HT40): 5190MHz-5310MHz, 5510MHz-5670MHz

IEEE802.11a/n(HT20): 19 Channels
IEEE802.11n(HT40): 9 Channels

IEEE802.11a/n: OFDM (BPSK, QPSK, 16QAM, 64QAM, 256QAM)
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IEEE802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps
IEEE802.11n (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135Mbps
IEEE802.11n (HT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150Mbps

Data rate

IEEE802.11a/n (HT20): 20MHz

Channel separation
b IEEE802.11n (HT40): 40MHz

13.789mW (IEEE802.11a)
14.280mW (IEEE802.11n: HT20)
13.925mW (IEEE802.11n: HT40)

Output power

Antenna type Internal antenna

Antenna gain 5.15-5.25 GHz band: 3.8 dBi
5.25-5.35 GHz band: 3.8 dBi
5.47-5.725 GHz band: 3.5 dBi
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2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: KC-T302DT, Serial Number: N/A

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
23.1 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable
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2.4

Operating channels and frequencies

[IEEE802.11a/n (HT20)]

Japan

Channel Frequency [MHZz]
36 5180
40 5200
44 5220
48 5240
52 5260
56 5280
60 5300
64 5320
100 5500
104 5520
108 5540
112 5560
116 5580
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700

IEEE802.11n (HT40)]

Channel Frequency [MHZz]
38 5190
46 5230
54 5270
62 5310
102 5510
110 5550
118 5590
126 5630
134 5670

TUV SUD Japan Ltd.
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2.5

2.6

Japan
Description of test mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

IEEE802.11a/n (HT20) IEEE802.11n (HT40)
Band Frequency Frequency
Channel [MHZ] Channel [MHZ]
36 5180 38 5190
5'§a(;’1dHZ 40 5200 ; ;
48 5240 46 5230
52 5260 54 5270
5'§a(;’1dHZ 56 5280 ; ;
64 5320 62 5310
100 5500 102 5510
5'§a(;’1dHZ 116 5580 110 5550
140 5700 134 5670

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Band Modulation Type Data Rate

IEEE802.11a: OFDM 6Mbps
5.2 GHz Band IEEE802.11n (HT20): OFDM MCSO (7.2Mbps)
IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)

IEEE802.11a: OFDM 6Mbps
5.3 GHz Band IEEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)

IEEE802.11a: OFDM 6Mbps
5.6 GHz Band IEEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in Y axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

Operating flow

- TXx mode
i)  Test program setup to the DM tool
i) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

- Rx mode
i)  Test program setup to the DM tool
i) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the lists in “3.1
Equipment used” and “3.2 Cable(s) used”.
Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used
No. Equipment Company Model No. Serial No. FCCID/DoC Comment
1 | Tablet KYOCERA KC-T302DT N/A JOYKB18 EUT
2 | AC Adapter SALOM ADT301 JS-MHA N/A *
ELECTRIC

*. AC power line Conducted Emission Test.

3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | DC cable for AC Adapter 1.2 No Plastic *

*. AC power line Conducted Emission Test.

3.3 System configuration
1. Tablet
(EUT)
a. AC 120V
DC-in 2. AC Adapter vl
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4 Test Result

4.1 26dB Bandwidth and 99% Occupied Bandwidth
4.1.1 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section C, D]

The 26dB bandwidth and 99% occupied bandwidth is measured with a spectrum analyzer connected to the
antenna terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=200 kHz, VBW=620 kHz, Span=40 MHz
Sweep=auto, Detector=Peak, Trace mode=Max hold

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum

EUT Attenuator Analyzer
Coaxial cable

41.2 Limit

None
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4.1.3 Measurement result
Date . 26-April-2019
Temperature . 20.5 [C]
Humidity . 36.9 [%] Test engineer
Test place Shielded room No.4 Chiaki Kanno
; 99% Occupied
Mode Band Channel Frequency 26dB bandwidth bandwidth
(MHz) (MHz) (MHz)
36 5180 21.774 16.7625
5.2GHz 40 5200 21.591 16.7512
Band
48 5240 21.864 16.7646
52 5260 21.873 16.7201
802.11a 5|'33aGn';Z 56 5280 21574 16.7299
64 5320 21.785 16.7533
100 5500 21.875 16.7467
5.6GHz
Band 116 5580 21.669 16.7602
140 5700 21.410 16.7541
; 99% Occupied
Mode Band Channel Frequency 26dB bandwidth bandwidth
(MHz) (MHz) (MHz2)
36 5180 21.817 17.8326
5.2GHz 40 5200 21.728 17.8246
Band
48 5240 21.886 17.8535
52 5260 22.023 17.8397
802.11n 5.3GHz
(20MH2) Band 56 5280 22.135 17.8162
64 5320 21.753 17.7908
100 5500 21.997 17.7947
5.6GHz 116 5580 21.957 17.8220
Band
140 5700 22.045 17.8073
; 99% Occupied
Mode Band Channel Frequency 26dB bandwidth bandwidth
(MHz) (MHz) (MHz)
5 2GHz 38 5190 43,552 36.1741
Band 46 5230 43.483 36.1363
5 3GHz 54 5270 42.965 36.1536
802.11n Band
(40MHz) 62 5310 42.647 36.1843
102 5510 43.736 36.1616
5.6GHz 110 5550 43.888 36.1939
Band
134 5670 43.228 36.1970

TUV SUD Japan Ltd.
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41.4

Trace data

[IEEE802.11a]
(5.2 GHz Band)

Channel: 36

Channel: 40

Channel: 48

Ref 10 dBm

Atten 20 dB

Peak |
Loa
10

48/

¢
a‘/
i
5

v

% e Ny, | b BN A ».\9
\

~d

\"IINV‘-MW"

Center 5.130 00 GHz
*Res BN 200 kHz

Transmit Freq Error
X dB Bandwidth

SVBH 620 kHz

Occupied Bandvidth
16.7625 MHz

Span 40 MHz

Sweep 1 ms (1001 pts)

Occ BH % Pwr 99.00 7
x dB -26.00 dB

Ref 10 dBm

Atten 20 dB

WPeak ‘
Loa
o |
18/ \ Wvuh«-»»\,.»..“y:..».aw\—vwv
‘. .lt" \\
}' = By
[ Ty
‘_"’*M b} *1""‘"**“,\%
Lafv ‘
1 2l

Center 5200 90 Gz
oRes EH 200 kHz

Transmit Freq Error
% dB Bandwidth

VBN 620 kHz

Occupied Bandvidth
16.7512 MHz

-21.506 kHz
21.591 MHz

Span 40 MHz
Sweep 1 ms (1001 pts)

Occ BW % Pur 99.00
X dB -26.00 dB

Ref 10 dBm

Atten 20 dB

#Peak ‘
Loa ‘
10

8/ |

Lafv

\
\
\
\
k
\'
[

ML s2

.
N
el |

Shah et “Ml«'

f'wv.- 'Www\(,ams-..-.w« 4 ,:»b

«

h

»'.
"'\k\—w-nu,‘,u
o

:enz-:-r 5.240 00 GHz
*Res BH 200 kHz

Transmit Freq Error
X dB Bandwidth

SVBH 620 kHz

Occupied Bandvidth
16.7646 MHz

Span 40 MHz
Sweep 1 ms (1001 pts)

Occ BN Z Pwr 99.00 ;
x dB  -26.00 dB

TUV SUD Japan Ltd.
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(5.3 GHz Band)
Channel: 52
B

Ref 10 dBm Atten 20 dB
oPeak
Loa
I
dB/ er\-—w‘,m‘\. i :-.m..\-,wv

J \

.»* .
3> e
~
R \/ .
Pl

Lafv

- il Span 40 MHz
*Res BH kH

200 kHz SUBH 620 kHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BH 7 Pur  99.00 7
16.7201 MHz X8 2600 6

Transmit Freq Error
% dB Bandwidth

Channel: 56

Ref 10 dBm Atten 20 dB
oPeak
Log
16
e/ QMA.w..\Aw.-.-.. (e \.._.,.‘?
; %
"—\\‘(_
\‘\-}J-‘Nu\,www
Span 40 MHz
#YBW 620 kHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BH 7 PHr  99.00 )
16.7299 MHz X dB 26 &

Transmit Freq Error
% dB Bandwidth

Channel: 64

Ref 10 dBm Atten 20 dB
oPeak
Loa
10
dB/ JVI'vA—-MVM'\«JM‘!—"v‘Wv'»
»
\-
Mt
\\,
M

Span 40 MHz

#Res BH 200 kHz SUBH 620 kHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BH 7 Pur  99.00 /
16.7533 MHz x dB -26.00 db

Transmit Freq Error 17616 kHz
% dB Bandwidth 21.785 MHz

TUV SUD Japan Ltd.

Page 13 of 138




Document Number: JPD-TR-19090-0

(5.6 GHz Band)
Channel: 100

gl
ittt

|yatctd

LaAv

ML S2]

Ref 10 dBm Atten 20 dB
oPeak
Loa
lj;/ g PNt S P g b AP, .V.-\..\n.M»AMV
/ 5\
VA -
5 / "v.\(\—

wﬁ"‘ﬂh\hwww‘

Center 5.500 00 GHz
*Res BH 200 kHz

Occupied Bandvidth

Transmit Freq Error

167467 MHZ x dB -26.00 4B

Span 40 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pur 99.00 7

SUBH 620 kHz

% dB Bandwidth

Channel: 116

Ref 16 dBm

Atten 20 dB

oPeak
Log
16
dB/

=7
AR

et

?, e Vi ._»...w.\?

"// \\*

%
A, "o

% dB Bandwidth

Occupied Bandvidth
16.7602 MHz x dB -26.00 dB

Transmit Freq Error  -5.551 kHz

Span 40 MHz
Sweep 1 ms (1001 pts)

Occ BH 7 Pur 99.00

SUBHW 620 kHz

21669 MHz

Channel: 140

Rg-f 16 dBm Atten 20 dB
oPeak
Loa
Lo L e PN, P o/ Vi S,
4B/ ¢ N ®
w AW
>/ e
/
M Adha
M’\,\M; M W.‘ ‘fU v "")\A‘m_,.ﬂ
e,

Lafv

Transmit Freq Error
% dB Bandwidth

16.7541 MHz X B -26.00 B

Span 40 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pur 99.00 7

SUBHW 620 kHz

-24.035 kHz
21.410 MHz

TUV SUD Japan Ltd.
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[I[EEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 36

Channel: 40

Channel: 48

Ref 10 dBm Atten 20 4B
#Peak
Loa
10
i&/ ?,_nﬁuwww.a..v, Sl YIS A, o
rd ""‘\\
d ¥
d Ay
Aa iy A
YL W My o]
LaAy
1 S2
Center 5.150 00 GHz Span 40 MHz
*Res BH 200 kHz oVBH 620 kHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BN Z PWr 99,00 |
17.8326 MHz X dB -26.00 dE
Transmit Freq Error  -2.034 [Hz
X dB Bandwidth 21.317 MHz

Ref 10 dBm Atten 20 dB

wPeak

Loa |

10
8/ | ¢V”""‘V-"---‘M/\~V—,_‘,»r«».mol-.;-»./-c.o

.j I‘\‘,
e ‘\4...(-
5 L3
A
- _ mhuedoy/ \‘@.NJ_‘WW

Lafv
il S,

Cel S.200 09 GHz Span 40 MHz
tes BH 200 kHz UBH 620 kHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BN 7 Pur  99.00 |

17.8246 MHz X dB -25.0 6B

Transmit Freq Error  -7.913 kHz
X dB Bandwidth 21.72¢

Ref 10 dBm Atten 20 dB

#Peak

Loa

1o |

&/ | q.,\.—»,.-,»_\wlr.‘_,,'s\...fwr..-,a»huv

¥ L
! bW
.
A "‘y\* ) 4}V“WVM‘\‘

Lafv |

ML S2]

Center 5.240 90 GHz Span 40 MHz
*Res BH 200 kHz oUBH 620 kHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BH 7 Pur 9900

17.8535 MHz X db -2600 dB
Transmit Freq Error  5.732 kHz
X dB Bandwidth 21.886 MHz
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(5.3 GHz Band)
Channel: 52

Ref 18 dBm

Atten 20 dB

oPeak
Loa
19
d6/

LaAv

D e e s

""..\\(_
W

Mol
_a N

o -,-S.E-H

KH:

Occupied Bandvidth

SUBH 620 kHz

17.8397 MHz

% dB Bandwidth

Transmit Freq Error  -19.76

4 kHz

23 MHz

Span 40 MHz

Sweep 1 ms (1001 pts)

Occ BH % Pur 99.00 7
X dB -26.00 dB

Channel: 56

Ref 16 dBm

Atten 20 dB

oPeak
Log
19
dB/

/ \

> /1) !
4

o-.mm.a\,ﬂw‘-ww..“»w \,w..w--\.»u.q

e

"'»‘#(,'.-N‘M,w

% dB Bandwidth

Occupied Bandvidth

Transmit Freq Error

Span 40 MHz

Sweep 1 ms (1001 pts)

Occ BN % Pwr 99.00 ;
17.8162 MHz x dB 2600 4B

SUBHW 620 kHz

Channel: 64

Ref 10 dBm

Atten 20 dB

oPeak
Loa
i
dB/

AR AN Pt PV
?I.Av e A, ‘.os . J’\-»v
{ \
// \\
KW X

'l/, i e

u k‘“‘*’lw\ A

*Res BH 200 kHz
Occupied Ban

Transmit Freq Erri
% dB Bandwidth

17.7908 MHz X B -26.00 B

Span 40 MHz
Sweep 1 ms (1001 pts)

dwidth Occ BH 7 Pur 9900

SUBHW 620 kHz

or  7.065 kHz
21.753 MHz
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(5.6 GHz Band)
Channel: 100
B

Ref 16 dBm Atten 20 dB
oPeak
Loa
lj;/ ?‘p‘vd-xll-'vl\a«fmﬁ,\lv-\u-"v/‘n.\\\-v"u/u.»,Ql
f
4 LS
-)’(' <
-‘.)
N
\N'*wm’»‘

Span 40 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pur 99.00 7

SUBH 620 kHz

17.7947 MHz % dB. -26.00 &5
Transmit Freq Error  -9.246 kHz
% dB Bandwidth 21.997 MHz

Channel: 116
B

Ref 16 dBm Atten 20 dB
oPeak
Log

i A .
1B/ ?.ch s "'Ihd\-\\‘,r-h»-‘-—v.mwm

L4
¥
'f -.\

W&
eN
oy

\\‘
ey

W, |

: Span 40 MHz
*Res BH 200 kHz Sweep 1 ms (1001 pts)

Uccupied Band\”idth Occ BN Z Pwr 99,00
17.8220 MHz x dB  -26.00 dB

SUBHW 620 kHz

Transmit Freq Error  -13.552 kHz
% dB Bandwidth 21.957 MHz

Channel: 140
E .

Ref 10 dBm Atten 20 dB
oPeak
Loa
lj.E', , ?m»w »'.M-\-.M-.\s.,\v e e e Q

7 \

..\\
'_\(-
Tt
IalY T
\*“"‘-‘L,

. Span 40 MHz
#Res BH 200 kHz Sweep 1 ms (1001 pts)

Occupied Bandvidth Occ BN 7 Pur 9900
17.8073 MHz x dB -26.00 dE

SUBHW 620 kHz

Transmit Freq Error  -5.514 [Hz

% dB Bandwidth

22,045 MHz

TUV SUD Japan Ltd.
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[I[EEE802.11n (HT40)]
(5.2 GHz Band)
Channel: 38

Channel: 46

Ref 10 dBm Atten 20 4B
#Peak
Loa
I
i/ ?,W-M«&\-M\".NM ,,..,..,,_,M
{ \l
ra Y
24" \x «
» ,') " P
;:‘»,UW/‘“"\‘* W ‘*\Nm.
Lafv | 4
1 S2
Center 5.190 09 GHz Span 50 Mz
WRes BH 436 kHz oVBH 1.3 MHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BN Z PWr 99,00 |
36.1741 MHz XdB -2600 &
Transmit Freq Error
X dB Bandwidth

Ref 10 dBm Atten 20 dB
wPeak
Loa
10
®/ | ?,,,MW.WW“V...WWNMW

5 \\{(-

b
Wi

Center 5.230 00 GHz Span 80 MHz
3 oVBH 1.3 MHz Sweep 1 ms (1001 pts)

Occ BN Z Pwr 99.00
X dB -26.00 dB

36.1363 MHz

Transmit Freq Error  -27.157 kHz

x dB Bandwidth 43.433 WHz
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(5.3 GHz Band)
Channel: 54

Japan

Ref 10 dBm Atten 20 dB

wPeak

Loa

10

46/ P A e ey

/ {
J \
Y
.4 &
I,
i‘-‘“""”‘ﬁx’w whu‘.%m;
Lafv |
Ml 2
Center 5.270 00 GHz Span 80 MHz
WRes BH 430 kHz oVBH 1.3 MHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BN 7 Pur 99,00 |
36.1536 MHz Kd 26008
Transmit Freq Error  -16.304 [Hz
X dB Bandwidth 42.965 MHz
Channel: 62

Ref 16 dBm

Atten 20 dB
oPeak
Log
16
4B/ o N it —
f A \
/ Y
i S
rMM I"”Mw.,a.,
LaAy
ML S2]
Center 5.310 00 GHz Span 60 MHz
*Res BH 430 kHz SYBH 1.3 MHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BN 7 Pur
36.1843 MHz

99.00 ;

x dB -26.00 dB

Transmit Freq Error  -19.733 kHz
% dB Bandwidth

42.647 MHz
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(5.6 GHz Band)
Channel: 102

Ref 18 dBm

Atten 20 dB

oPeak
Loa
19
d6/

MM‘“\‘MM

LaAv

ML S2

>

r

i
/

o

"“:"‘n ;wml

Center 5,510 00 GHz
#Res BH 430 kHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandvidth
36.1616 MHz

SUBH 1.3 MHz

Occ BH % Pur 99.00 7

Span 80 MHz
Sweep 1 ms (1001 pts)

X dB -26.00 dB

Channel: 110

Ref 16 dBm

Atten 20 dB

oPeak
Log
19
dB/

>

A
.»waJ"’ L

LaAy

ML S2]

ot | i A
?v\r‘* va M,‘Q.

) ol
P

o

=
o]

Center 5.550 09 GHz
*Res BH 430 kHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandvidth
36.1939 MHz

-44.152 kHz
43,358 MHz

SUBH 1.3 MHz

Occ BH 7 Pur 99.00

Span 80 MHz
Sweep 1 ms (1001 pts)

x dB  -26.00 dB

Channel: 134

Ref 10 dBm

Atten 20 dB

oPeak
Loa
i
dB/

LafAv

ML $2

o
ﬂ\wl_yww'f

e N e S o
2 v <

/

N

\

W, :
"‘\

Y
fm‘*un

Center 5,670 00 GHz
*Res BH 430 kHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandvidth
36.1970 MHz

-14.099 kHz
43.228 MHz

SUBH 1.3 MHz {

Occ BH % Pur 99.00 7

Span 30 MHz
Sweep 1 ms (1001 pts)

x dB -26.00 dB
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section E.2.b) Method SA-1, d)Method SA-2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=1MHz, VBW=3MHz, Span=35MHz/70MHz/140MHz, Sweep=auto,
Detector=RMS, Trace mode=Averaging
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode

- Test configuration

Spectrum

EUT Attenuator Analyzer
Coaxial cable

42.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250mW provided the maximum antenna gain does
not exceed 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 250mW or 11dBm + 10logB, where B is the
2 6dB emission bandwidth in megahertz.

(3) For the 5.725-5.85 GHz bands, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
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<Output Power Limit Calculation>

Power Limit Calculated Antenna Determined
Band Mode (mW) Limit Gain Limit
(dBm) (dBi) (dBm)
802.11a
5.2GHz
802.11n
Band HT20 250 23.97 3.8 23.97
802.11n
HT40
Power Limit ]
(mw) Calculated Antenna Determined
Band Mode Limit Gain Limit
Least 26dBc BW (dBm) (dBi) (dBm)
(MH2)
250 23.97
802.11 23.97
a 21.574 24.34
5';;'32 802.11n 250 23.97 - 2307
HT20 21.753 24.38 ' '
802.11n 250 23.97
23.97
HT40 42 .647 27.30
Power Limit )
(mw) Calculated Antenna Determined
Band Mode 3 26dBe BW Limit Gain Limit
east 26dBc (dBm) (dBi) (dBm)
(MH2)
250 23.97
802.11 23.97
a 21.410 2431
5:6GHz 7555 11n 250 23.97
Band 3.5 23.97
HT20 21.957 24.42
802.11n 250 23.97
23.97
HT40 43.228 27.36
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4.2.3 Measurement result
Date 09-May-2019
Temperature 20.5 ['C]
Humidity 36.9 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
Frequenc Reading Duty Cycle DCE Test Test
Mode | Channel y (dBm) On On+Off X (dB) Result Result
(MHz) Time(ms) | Time(ms) (dBm) (mW)
36 5180 8.42 8.445 6.991
40 5200 8.61 1.364 1.372 0.994 0.025 8.635 7.304
48 5240 8.78 8.805 7.595
52 5260 9.04 9.065 8.064
802.11a 56 5280 8.61 1.364 1.372 0.994 0.025 8.635 7.304
64 5320 8.29 8.315 6.785
100 5500 11.37 11.395 13.789
116 5580 11.27 1.364 1.372 0.994 0.025 11.295 13.475
140 5700 11.28 11.305 13.506
Note: Output Power Value = Reading value on average power meter + cable and attenuator factor
Frequenc Reading Duty Cycle DCE Test Test
Mode | Channel y (dBm) On On+Off X (dB) Result Result
(MHz) Time(ms) | Time(ms) (dBm) (mW)
36 5180 8.50 8.534 7.135
40 5200 8.48 1.274 1.284 0.992 0.034 8.514 7.102
48 5240 8.87 8.904 7.770
52 5260 8.90 8.927 7.811
802.11n
(20MH2) 56 5280 8.53 1.276 1.284 0.994 0.027 8.557 7.173
64 5320 8.71 8.737 7.477
100 5500 11.52 11.547 14.280
116 5580 11.26 1.276 1.284 0.994 0.027 11.287 13.450
140 5700 11.28 11.307 13.512
Note: Output Power Value = Reading value on average power meter + cable and attenuator factor
Frequenc Reading Duty Cycle DCF Test Test
Mode | Channel y (dBm) On On+Off X (dB) Result Result
(MHz) Time(ms) | Time(ms) (dBm) (mW)
38 °190 867 0.635 0.645 0.984 0.068 8.738 7478
46 5230 8.43 8.498 7.076
54 5270 8.75 8.818 7.617
802.11n 0.635 0.645 0.984 0.068
(40MH2) 62 5310 8.56 8.628 7.291
102 5510 11.37 11.438 13.925
110 5550 11.11 0.635 0.645 0.984 0.068 11.178 13.116
134 5670 11.31 11.378 13.734

Note: Output Power Value = Reading value on average power meter + cable and attenuator factor
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4.2.4 Trace data

[IEEE802.114a]
(5.2GHz Band)
Channel: 36

Channel: 40

Channel: 48

Ref 20 dBm *Atten 30 dB
"Hva
Loa
i
dB/ T N

Offst 4 AN
11.4

x Y oy
n\r"‘."‘/

s

PAva

100

Wl S2

Center 5.130 009 GHz Span 35 MHz

*Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Channel Power Power Spectral Density

8.42 dBm /21.7740 MHz -64.96 dBm/Hz

Ref 20 dBm *Atten 30 dB
"Ava
Loa
19
d6/ f > ™
' \
i

” N

~

,(..»-m./‘ [ i |

PAva
100
WL oS2l
Center 5.200 900 GHz Span 35 MHz
*Res BH 1 MHz #YBH 3 MHz Sweep 1 ms (1601 pts)

Channel Power Power Spectral Density

8.61 dBm /21.5910 MHz -64.73 dBm/Hz

Ref 20 dBm *fitten 30 dB
*Ava
Loa
10

v W

[
[
‘M/" R
\

Center 6.240 00 GHz Span 35 MHz
WRes BH 1 MHz oVEH 3 MHz Sweep 1 ms (1001 pts)

Channel Pover Power Spectral Density

8.78 dBm /21.8640 MHz -64.62 dBm/Hz
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(5.3GHz Band)
Channel: 52

Channel: 56

Channel: 64

Ref 20 dBm *Atten 30 dB
"Ava
Loa
19
d6/ J N
Dffst / A\
/£
11.4 ¥
: "
8 o ™,

L

Loy wrsirarbih e W]

Phva
160
WL S2]
Center 5.260 900 GHz Span 35 MHz
*Res BH 1 MHz SYBH 3 MHz Sweep 1 ms (1001 pts)

Channel Power Power Spectral Density

9.64 dBm /21.8730 MHz -64.36 dBm/Hz

Ref 20 dBm *Atten 30 dB
"Ava
Log
19

38/ ; e e \\

Dffst ! \
11.4 ﬂ/ \"s
) A P

i s QOO LY

PAvg

160

WL S2]

Center 5.230 000 GHz Span 35 MHz

*Res BH 1 MHz oUBH 3 MHz Sweep 1 ms (1001 pts)
Channel Power Power Spectral Density

8.61 dBm /21.5740 MHz -64.73 dBm/Hz

Ref 20 dBm Atten 30 dB
'HV'} ‘i’ =T T
Loa
16 ‘
8/ | P .
|
i ‘ M" N
% i
PAva |
1160 1
1 $2
Center 5.320 000 GHz Span 35 MHz
WRes BH 1 MHz oUBH 3 MHz Sweep 1 ms (1601 pts)
Channel Power Power Spectral Density

8.29 dBm /21.7850 MHz -65.09 dBm/Hz
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(5.6GHz Band)
Channel: 100

Channel: 116

Channel: 140

Ref 20 dBm *Atten 30 dB
*Avg
Loa
it s e
dE/ / \
ilile iy \
B o,
dB "j‘l’f 'ﬂ\
T R
0 Span 35 MHz
*Res BH 1 MHz SYBH 3 MHz Sweep 1 ms (1001 pts)
Channel Power Power Spectral Density
11.37 dBm /21.8758 MHz -62.03 dBm/Hz
Ref 20 dBm sfitten 30 dB
*Ava
Log
Lo i ——
i/ / \
Dffst / A
11.4
i Mj \ﬂ
wm*»/ Ty sobarring
PAva
160
K1
Center 5.550 Span 35 MHz
*Res BH 1 MHz oUBH 3 MHz Sweep 1 ms (1001 pts)
Channel Power Power Spectral Density
11.27 dBm /21.6698 MHz -62.09 dBm/Hz

Ref 20 dén  oten 30 dB

*Ava |
Loa |
i ‘ .

8/ | /

Offst |

11.4 ‘

6 | u
Ly

Y

PAvg |
1160 1
WL S

\‘

]

Center 5.700 000 GHz

WRes BH 1 MHz
Channel Power

11.28 dBm /21.4100 MHz

SVBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-62.03 dBm/Hz
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[IEEE802.11n (HT20)]
(5.2GHz Band)
Channel: 36

Channel: 40

Channel: 48

Ref 20 dBm

*Atten 30 dB

"Hva
Loa
19
d6/
Dffst
11.4
dB

FAva
106
WL S2

b man s

I

™

o et |

Center 5,150 000 ¢
*Res BH 1 MHz

Channel Power

8.50 dBm

GHz
*UBH 3 MHz

/21.8170 MHz

Span 35 MHz |
Sweep 1 ms (1001 pts)

Power Spectral Density

-64.89 dBm/Hz

Ref 20 dBm

*Atten 30 dB

"Hva
Log
19

s

/
4

/

- W.........-\\

\ \‘.
"‘-

Sl

*Res BH 1 MHz
Channel Power

8.48 dBm

Center 5.200 000 GHz

SVBH 3 MHz

/21.7280 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-64.89 dBm/Hz

Ref 20 dBm
*Ava |
Loa |
10 ‘.
&/ |

\
PAva |
166 f
WL S2

*Atten 30 dB

M,

Mt

WRes BH 1 MHz
Channel Power

8.87 dBm

Center 5.240 909 GHz

SVBH 3 MHz

/21.8860 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-64.53 dBm/Hz
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(5.3GHz Band)
Channel: 52

Channel: 56

Channel: 64

Ref 20 dBm

*Atten 30 dB

"Ava
Loa
I
d6/
Dffst
11.4

iB /"

L
.4-.««»”()

N

%
Pw et aangy]

Center 5.260 900 GHz
*Res BH 1 MHz

Channel Power

oVBH 3 MHz

8.90 dBm /22.6230 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-64.53 dBm/Hz

Ref 20 dBm

*Atten 30 dB

"Ava
Log
19
dB/
Offst /

Re=

250 06 GHz

WRes BH 1 MHz

Channel Power

SUBH 3 MHz

8.53 dBm /22.1350 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-64.92 dBm/Hz

Ref 20 dBm

*Atten 30 dB

*Ava |
Loa |
i ‘

Offst |
rl /

[
PAvg |
oo |
WL S

dB/ [ 7

S

Mk

Center 5.320 009 GHz

*Res BH 1 MHz

Channel Power

SVBH 3 MHz

8.71 dBm /21.7530 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-64.67 dBm/Hz
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(5.6GHz Band)
Channel: 100

Channel: 116

Channel: 140

Ref 20 dBm *Atten 30 dB

"Ava
Loa
19

18/ il

Dffst /
3 /

———

PAva
160
WL S2]

™,

Pt

Center 5.500 000 GHz
*Res BH 1 MHz

Channel Power

11.52 dBm /21.9970 MHz

oVBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-61.90 dBm/Hz

Ref 20 dBm *Atten 30 dB

"Ava
Log
19

46/ Dl
Dffst ¥
11.4 i

dB .
pw'«j'.'

PAva
160
WL S2]

Ples)

Center 5.530 000 GHz
*Res BH 1 MHz

Channel Power

11.26 dBm /21.9570 MHz

SUBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-62.15 dBm/Hz

Ref 20 dén  ofitten 30 0B

*Ava |
Loa |
i ‘

&/ | i

Offst | /

11.4 /
46 ‘ f’
N

\w

Center 5.700 000 GHz

WRes BH 1 MHz
Channel Power

11.28 dBm /22.8450 MHz

SVBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-62.16 dBm/Hz
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[I[EEE802.11n (HT40)]
(5.2GHz Band)
Channel: 38

Channel: 46

Ref 20 dBm *ftten 30 dB
"Hva
Loa

10

4B/
Dffst /
11.4 /

dB \
- -

T

PAva
100
| ]
Center 5.190 09 GHz Span 70 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 1 ms (1001 pts)

Channel Power Power Spectral Density

8.67 dBm /43.5520 MHz -67.72 dBm/Hz

Ref 20 dBm *Atten 30 dB
"Ava
Loa
10
46/ e

Offst { Y )
11.4 f i)

3 /

dB ig \"
M\M k""“-

PAva

100

RS2

Center 5.230 00 GHz Span 70 MHz

#Res BH 1 MHz VBN 3 MHz Sweep 1 ms (1001 pts)

e nnrd

Channel Power Power Spectral Density

8.43 dBm /43.4830 MHz -67.95 dBm/Hz

TUV SUD Japan Ltd.

Page 30 of 138

Japan




Document Number: JPD-TR-19090-0

(5.3GHz Band)
Channel: 54

Channel: 62

Ref 20 dBm *Atten 30 dB
WAva
Loa
10
o = ~ =
Dffst { (| \
11.4 ' 4

d& /
P N

oevamemat et

MMM

PAva
on |
b s2
Center 5.270 00 GHz Span 70 MHz
WRes BH 1 MHz oUBH 3 MHz Sweep 1 ms (1001 pts)

Channel Power

8.75 dBm  /42.9650 MHz

Power Spectral Density

-67.58 dBm/Hz

Ref 20 dBm *Atten 30 dB
WHva
Log
i
4B/
Offst {

11.4 | \

/ \

a"'

PAva
100G
AL S2
Center 5.310 00 GHz Span 70 MHz
#Res BH 1 MHz SUBH 3 MHz Sweep 1 ms (1001 pts)

Channel Power

8.56 dBm /42.6470@ MHz

Power Spectral Density

-67.74 dBm/Hz
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(5.6GHz Band)
Channel: 102

Channel: 110

Channel: 134

Ref 20 dBm sAtten 30 dB
"Ava
Loa

10

dB/ o Vi ™
Offst f \
11.4 / y

i J
-l L —

PAva
100
|
Center 5.510 00 GHz Span 70 MHz
#Res BH 1 MHz SUBH 3 MHz Sweep 1 ms (1001 pts)
Channel Power Power Spectral Density
11.37 dBm /43.73608 MHz -65.04 dBm/Hz

Ref 20 dBm *Atten 30 dB
*Ava
Loa
10

48/ / s
Dffst {
1.4 f

dB I"‘ “‘\\

=rg R

Phva
166
AL S2
Center 5,550 00 GHz Span 70 MHz
WRes BH 1 MHz VBN 3 MHz Sweep 1 ms (1001 pts)
Channel Power Power Spectral Density
11.11 dBm /43.88808 MHz -65.31 dBm/Hz

Ref 20 dEn shiteen 30 4B
"Hva
Loa
I
d6/ Vel | s -
Dffst / \
11.4 $ \

" /,«ﬁ'l \'\M

e L SRS

PAva

100
AL 52
Center 5.670 00 GHz Span 70 MHz
#Res BH 1 MHz oUBH 3 MHz Sweep 1 ms (1001 pts)
Channel Power Power Spectral Density
11.31 dBm /43.2280 MHz -65.04 dBm/Hz
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4.3 Peak Power Spectral Density
4.3.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section F]

The peak power spectral density is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=1 MHz, VBW=3 MHz, Span=25 MHz, Sweep=Auto,
Detector=RMS, Trace mode=Averaging

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, the peak power spectral density shall be reduced by the amount in dB that directional gain of
the antenna exceeds 6dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall not exceed
11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, the
peak power spectral density shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

(3) For the 5.725-5.85 GHz bands, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that
directional gain of the antenna exceeds 6 dBi.

However, fixed point-to-point U-NII devices operating in this band may employ transmitting antennas with
directional gain greater than 6dBi without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirection applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

<Peak Power Spectral Density Limit Calculation>

Antenna Gain L
Band (dBi) Limit
5.2 GHz Band 3.8 14.8 dBm/MHz
5.3 GHz Band 3.8 14.8 dBm/MHz
5.6 GHz Band 3.5 14.5 dBm/MHz
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4.3.3 Measurement result
Date 8-May-2019
Temperature 23.6 ['C]
Humidity 46.1 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MH2) (dBm) on On+Off X (dB) Rdesult
Time(ms) | Time(ms) (dBm)
36 5180 -1.907 -1.882
40 5200 -2.270 1.364 1.372 0.994 0.025 -2.245
48 5240 -1.628 -1.603
52 5260 -1.472 -1.447
802.11a 56 5280 -2.160 1.364 1.372 0.994 0.025 -2.135
64 5320 -2.249 -2.224
100 5500 0.959 0.984
116 5580 0.469 1.364 1.372 0.994 0.025 0.494
140 5700 0.568 0.593
Note 1: X =On time / (On + Off time), DCF = 10log (1/x)
Note 2: Test Result = Reading + DCF
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MH2) (dBm) on On+Off X (dB) Rdesult
Time(ms) | Time(ms) (dBm)
36 5180 -2.415 -2.381
40 5200 -2.486 1.274 1.284 0.992 0.034 -2.452
48 5240 -2.325 -2.291
52 5260 -1.926 -1.899
802.11n 56 5280 2316 | 1276 1284 | 0994 | 0.027 | -2.289
(20MH2) . . . . . .
64 5320 -2.221 -2.194
100 5500 0.314 0.341
116 5580 0.331 1.276 1.284 0.994 0.027 0.358
140 5700 0.238 0.265

Note 1: X =On time / (On + Off time), DCF = 10log (1/x)

Note 2: Test Result = Reading + DCF
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Duty Cycle
. Test

Frequency | Reading DCF
Mode Channel (MHz2) (dBm) ~On On+Off x (dB) Rdegult
Time(ms) | Time(ms) (dBm)
38 5190 -5.221 -5.153

0.635 0.645 0.984 0.068
46 5230 -5.627 -5.559
54 5270 -4.557 -4.489
802.11n o 5310 cel3 0.635 0.645 0.984 0.068 = 245

(40MHz) - -

102 5510 -2.356 -2.288
110 5550 -2.318 0.635 0.645 0.984 0.068 -2.250
134 5670 -2.532 -2.464

Note 1: X =On time / (On + Off time), DCF = 10log (1/x)
Note 2: Test Result = Reading + DCF
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4.3.4 Trace data

[IEEE802.114a]

(5.2 GHz Band)
Channel: 36
Channel: 40
Channel: 48

m Mkrl !.llz &! OHz

Ref 20 dBm
*Avg

sAteen 30 dB

-1.987 dBm

fror | Marker

s |5.172825000 GHz

-1.987 dBm

Center 5.139 098 GHz
*Res BH 1 MHz_

OVBH 3 MHz_

Span 25 MHz
Sweep 1 ms (1001 pes)_

Ref 20 dBm
*Avg
Log

a8/
Offse

*Atten 30 dB

o

Mkrl 5,193 508 GHz
-2.278 dBm

114
&8 /

PRvg

108

K s2hf

53 Fop
AR
()

EO5 Marker

$

-2.270 dBm

Center 5.200 008 GHz
*Res BH 1 MHz

v 5.193509000 GHz

oVBH 3 MHz

*Ateen 39 dB

£ O

Span 25 MH2z
Sweep 1 ms (1801 pts)

Mkrl 5.235 &

PRvg

109

Wl S2

$3 FS!
AA

)
£ Marker

s 5.236625000 GHz

-1.628 dBm

Center 5.240 008 GHz
*Res BH 1 MHz
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(5.3 GHz Band)

Channel: 52
Channel: 56
Channel: 64

Mirl !‘.f!_( L’! OH2

Ref 28 dBm *Ateen 39 dB ~1.472 dBm
*Avg

Log

19

d8/

Offse

3
114 Bt
a8 / w\\\
¥ \
PRve M \
108 \

N1 s2lg
$3 Fo
Af
o
£ Marker

s 5.253125000 GHz

-1.472 dBm
Center 5.260 008 GHz Span 25 MHz
*Res BH 1 MHz oVBKH 3 MHz Sweep 1 ms (1801 pts)

Mirl !..{!5 !./! bHz

Ref 20 dBm *Atten 30 dB ~2.168 dBm
*Avg

A e ™

sw 5.273525000 GHz

-2.160 dBm
Center 5.239 098 GHz Span 25 MHz
*Res BH 1 MHz oVBH 3 MHz Sweep 1 ms (1801 pts)

_ Mkrl !.ﬂz V.! Ll\H:

Ref 28 dBm oAtten 38 dB -2.249 dBm
*Avg

Log

19

d8/ "
Offst o

o . N

Phvg : \Y

108 4\
Wl S2 ;

$3 F$|

AR
£
f;uf, Marker
s 5.312825000 GHz
-2.249 dBm
Center 5.320 999 GHz Span 25 MHz
*Res BN 1 MHz oVBH 3 MHz Sweep 1 ms (1001 pts)
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(5.6 GHz Band)
Channel: 100

Channel: 116

Channel: 140

Mkrl 5,587 200 GH2
Ref 28 dBm *Ateen 39 dB 9.959 dBm
*Rvg
Log

&8/ 3
Offst - kg

11.4 f \
a8

Phvg
100 |
W $2
$3 FS
AR
£ Marker

sw 5.507200000 GHz

0.959 dBm

Center 5.509 008 GHz Span 25 MHz

*Res BH 1 MHz oVBKH 3 MHz Sweep 1 ms (1801 pts)
Mkrl 5.574 925 OH2

Ref 20 dBm *Atten 30 dB 8.469 dBm

*Avg

Log

19

48/ i

Offst 2

sw 5574825000 GHz
0.463 dBm

Center 5.539 008 GHz Span 25 MHz
*Res BH 1 MHz oVBH 3 MHz Sweep 1 ms (1801 pts)

Mikrl 5,693 709 GHz
Ref 20 dBm *Atten 30 dB 8.568 dBm
*Avg
Log
19
48/

Offst S N
114
P [ \

1o |Marker
sw |5.693700000 GHz

0.568 dBm
Center 5.700 009 GHz Span 25 MHz
*Res BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 pes)
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[IEEE802.11n (HT20)]
(5.2 GHz Band)

Channel: 36
Channel: 40
Channel: 48

Mkrl 5,175 4909 GHz
Ref 20 dBm *Atten 30 dB ~2.415 dBm
*Avg
Log
19
a8/
Offst

114 g i -
& /"' \

PRve

108

Rl S2

$3 FSI‘,

fA
(F):
fm Marker

sw 5.175400000 GHz

1O -

-2.415 dBm
Center 5.180 008 GHz Span 25 MHz
sRes BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 pts)

Mkrl !.1:«! ll! GH2

Ref 20 dBm *Ateen 38 dB ~2.486 dBm
*Avg
Log
19
48/
ith
0 T -
® /- \

/

PRivg /
108 J‘
W $2 'f
$3 F$

AR
f?ul Marker

sw 5.195175000 GHz

b0

-2.486 dBm
Center 5.209 998 GHz Span 25 MHz
*Res BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 prs)

Ref 20 dBm *Ateen 30 dB -2.325 dBm
*Avg

Log

19

d8/

Offst >

114 Y My o
it P =

!

/{
PRve \
100 :
Rl S2
$3 FS!

AR
£):
f;ul Marker

s 5232175000 GHz

-2.325 dBm
Center 5.240 008 GHz Span 25 MHz
sRes BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 pts)
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(5.3 GHz Band)

Channel: 52
Channel: 56
Channel: 64

Mkrl 5,206 850 GH2

Ref 20 dBm *Atten 30 dB ~1.926 dBm
*Avg
Log
19
d8/ "
Offst <
114 hane cadl
d8 ‘\
PRve . d \’1
180 ,ﬁ \
Rl S2 b
$3 FS h
AR

£):
E: | Marker
sw |5.266850000 GHz

-1.926 dBm

Center 5.260 008 GHz Span 25 MHz
sRes BH 1 MHz oVBH 3 MHz Sweep 1 ms (1801 ps)

Ref 20 dBm *Ateen 39 dB ~2.316 dBm
*Avg

114 T [
&8 / \
\

Phvg

108 3
Rl S2Upf
$3 FS

fA

f{; Marker

sw 5.273150000 GHz
-2.316 dBm

4
a
79

Center 5.230 908 GHz Span 25 MHz
sRes BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 prs)_

Ref 20 dBm sAtten 39 dB -2.221 dBm
*Avg [
Log
10
d8/ .
Offst 9
114 M W
d8 // v\

4

{
PRve Y
108
W1 S2 ¢
$3 F$|

AR
£(F:
ron | Marker
s 5.324100000 GHz
2221 dBm

Center 5.320 098 GHz Span 25 MHz
*Res BH 1 MHz_ OVBK 3 MHz Sweep 1 ms (1801 ps)_
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(5.6 GHz Band)
Channel: 100

Channel: 116

Channel: 140

Mikrl 5,493 525 OH2

Ref 20 dBm *Ateen 39 dB 9.314 dBm
*Avg
Log
19
d8/

Offst g it -t
11.4
! /- N\

108
WL S2 ‘\

$3 FS

Lo

AR

(f):
E: | Marker
sw  |5.493525000 GHz

0.314 dBm
Center 5.500 908 GHz Span 25 MHz
sRes BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 prs)
Mkrl 5.573 3900 GHz

Ref 20 dBm *Ateen 38 dB 9.331 dBm
*Avg
Log
10
48/ 1
0ffst 5

Phvg it \
108 \
a sopt

$3 FS
AR
£):

ﬁul Marker

sw 5.573800000 GHz

0.331 dBm

Center 5.580 908 GHz Span 25 MHz

*Res BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 pts)
Mkrl 5,693 709 GHz

Ref 28 dBm sAtten 30 dB 9.238 dBm

*Avg

Log

19

d8/ 1

Offst 2

11.4 / Y \
&
PRiva /
100 | M
N S2
$3 FS
AR

£):
f;u),, Marker
p

sw 5.693700000 GHz

0.238 dBm
Center 5.700 008 GHz Span 25 MHz
*Res BH 1 MHz VBH 3 MHz Sweep 1 ms (1801 pts)_
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[IEEE802.11n (HT40)]
(5.2 GHz Band)

Channel: 38
Mikrl 5,139 49 GHz
Ref 28 dBm *Atten 30 dB -5.221 dBm
*Avg
Log
10
a8/
Offst 1
114 ° -
dB /”"' \/'- —\\
\
f \
/
PRve
108
Wl S2 d
$3 FS
AR
£):
f}u)n Marker
s |5.180400000 GHz
-5.221 dBm
Center 5.199 09 GHz Span 58 MHz
sRes BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 pts)
Channel: 46
Ref 20 dBm oAtten 38 dB -5.627 dBm
*Avg
Log
19
48/
Offse 1
1%.4 f"____Q_
d
/ v T
’ \
PRvg
108
W S2|

$3 F$ ”“
s "
£ Marker

s |5.217450000 GHz

-5.627 dBm
Center 5.230 99 GHz Span 58 MHz
*Res BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 pts)
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(5.3 GHz Band)
Channel: 54

Channel: 62

Mikrl 5,257 69 GH2

Ref 20 dBm *Atten 30 dB ~4.557 dBm
*Avg

Log

19

48/

Offse 1

114 2

d Y oot '
8 / f N\‘\

\

PRve

108 ‘

Kl S2 l #,

$3 FS L
AR

£(F:

fron | Marker
sw |5.257600000 GHz
-4.557 dBm
Center 5.270 98 GHz Span 58 MHz
sRes BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 prs)

293 /9 GH2
Ref 20 dBm *Ateen 39 dB -5.513 dBm

*Avg

£):
£O: | Marker

FTun
s |5.298700000 GHz
-5513 dBm
Center 5.310 0@ GHz Span 58 MHz
*Res BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 pts)_
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(5.6 GHz Band)
Channel: 102

Channel: 110

Channel: 134

Mirl !.4‘5~3’ 49 GHz

Ref 20 dBm *Atten 30 dB ~2.356 dBm
*Avg

Log

19

d8/ i

Offst 3

o I s ™
{ \

Phvg \

108 i \

Rl S2
$3 FS

AR
£):
£ Marker
sw 5.498400000 GHz
-2.356 dBm
Center 5.510 98 GHz Span 58 MHz
sRes BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 prs)

Mkrl 553 OH2

Ref 20 dBm *Ateen 38 dB ~2.318 dBm
*Avg

PRivg (
168 0
W oso M A
$3 F?
AR

£):
ﬁul Marker

sw 5537750000 GHz

-2.318 dBm
Center 5.550 9@ GHz Span S8 MHz
*Res BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 prs)

m Mirl !,bw !! GOHz

Ref 20 dBm *Ateen 38 dB ~2.532 dBm
*Avg |

Log

19

a8/

Offst

1
o
114 ”M’MM
dB f

Phvg

108 A

WL 52| .

$3 F$ \
AR

f;ff,, Marker

s 5.660750000 GHz

-2.532 dBm
Center 5.670 9 GHz Span 58 MHz
*Res BH 1 MHz oVBH 3 MHz Sweep 1 ms (1001 pes)
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4.4 Radiated Emissions (Restricted Bands of Operation)
4.4.1 Measurement procedure
[FCC 15.407(b), 15.205, 15.209, KDB 789033 D02, Section G.4, 5, 6.c)Method AD]
Test was applied by following conditions.
Test method :  ANSI C63.10
Frequency range . 9 kHz to 40 GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x(H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H) 1.5 m (above 1 GHz)
Antenna distance : 3m
Test receiver setting Below 1 GHz
- Detector . Quasi-peak
- Bandwidth : 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=Peak
Trace mode=Max hold
- Average : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=RMS

Trace mode=Averaging(300 counts)

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Bload-band horn
Antenna ). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1m to 4m and stopped at height producing the maximum emission. As for the Loop antenna,
it is positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground
plane.
The EUT is Placed on a turntable, which is 0.8m (below 1 GHz) and 1.5m (above 1 GHz) above ground
plane. The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level. The test results represent the worst case emission for each emission with manipulating the EUT,
support equipment, interconnecting cables and varying the mode of operation. Sufficient time for the
EUT, support equipment, and test equipment are allowed in order for them to warm up to their normal
operating condition.

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode, Rx mode

- Test configuration

Testroom @ Measurement room

Spectrumanalyzer /

Antenna : Preamplifier Receiver
Cable system :
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Duty cycle result

On On+Off Duty Cycle DCF
Mode Band Time(ms) Time(ms) (%) (dB)
W52 1.364 1.372 99.4 0.051
802.11a W53 1.364 1.372 99.4 0.051
W56 1.364 1.372 99.4 0.051
W52 1.274 1.284 99.2 0.068

802.11n
W53 1.276 1.284 99.4 0.054

(20MHz)
W56 1.276 1.284 99.4 0.054
W52 0.635 0.645 98.4 0.136

802.11n
W53 0.635 0.645 98.4 0.136

(40MHz)
W56 0.635 0.645 98.4 0.136

4.4.2 Calculation method

[150 kHz to 25 GHz]
Emission level = Reading + (Ant. factor + Cable system loss - Amp. Gain)
Margin = Limit - Emission level

Example:

Detector: Peak

Limit @ 5147.0 MHz: 74.0 dBuV/m (Peak Limit)

S.A Reading = 40.9 dBuV Cable system loss = 16.4 dB
Result = 40.9 + 16.4 = 57.3 dBuV/m

Margin = 74.0 - 57.3 = 16.7 dB
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4.4.3 Limit

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725GHz band: all emissions outside of the 5.47 5-5.725 GHz
band shall not exceed an EIRP of -27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: all emissions within the frequency range from the
band edge to 10 MHz above or below the band edge shall not exceed an EIRP of -17 dBm/MHz; for
frequencies 10 MHz or greater above or below the band edge, emissions shall not exceed an EIRP of -27
dBm/MHz.

Frequency Field strength Distance
[MHz] [uVv/m] [dBuV/m] [m]
0.009-0.490 2400 / F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3

Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition modulation.

TUV SUD Japan Ltd. Page 4701138




Document Number: JPD-TR-19090-0

4.4.4 Test data

Date : 18-May-2019

Temperature :20.2 ['C]

Humidity : 50.6 [%] Test engineer

Test place :  3m Semi-anechoic chamber Chiaki Kanno
Date : 120-May-2019

Temperature : 211 [C]

Humidity : 47.4 [%] Test engineer

Test place :  3m Semi-anechoic chamber Chiaki Kanno

4.4.4.1 Restricted Bandedge
[IEEE802.11a]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
Mkr2 5.126 4 GHz Mkr2 5.127 8 GHz
Ref 117.4 dBpV Atten 10 dB 60.99 dBpV  Ref 117.4 dBpY Atten 10 dB 49.144 dBpY
Peak *Avg
Log Log
10 10
dB/ ds/
Offst Offst
10.9 10.9
dB 2 dB
% 3 g %0 3
4. 4. : =
dBwy depl £ 2
LoRv PAvg
300
vl 82 W1 $2
Start 5.000 0 GHz Stop 5.200 8 GHz  Start 5.000 @ GHz Stop 5.200 @ GHz
#Res BH 1 MHz *UBH 3 MHz #Sweep 100 ms (1001 pts) #Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (10081 pts)
Marker  Trace Type X fixis Anplitude Marker  Trace Type X fxis finplitude
1 a Freq 5.150 8 GHz 59.22 dBuU 1 a Freq 5.158 8 GHz 48.30 dBuU
2 @ Freq 5.126 4 GHz 68.99 dBuU 2 @ Freq 5.127 8 6Hz 49.14 dBpU
Vertical
Peak Average
[F g
Mkr2 5.187 6 GHz Mkr2 5.127 6 GHz
Ref 117.4 dBpV Atten 10 dB 60.28 dBpY  Ref 117.4 dBpV Atten 10 dB 48.168 dBpV
#Peak *Avg
Log Log
10 10
dB/ ds/
Offst m Offst
10.9 10.9
d8 = : J/ L d8
% - ; - %0
4. 4. .
dBpY dBpY o o1 Lo
LgAv PAvg
300
V1 $2 Wl $2
Start 5.000 @ GHz Stop 5.200 @ GHz  Start 5.000 0 GHz Stop 5.200 @ GHz
#Res BH 1 MHz *UBH 3 MHz *Sweep 100 ms (1001 pts)  #Res BH 1 MHz #UBH 3 MHz *Srieep 100 ms (1001 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 A Freq 5.158 8 GHz 57.94 dBuU 1 a Freq 5.158 8 GHz 48.86 dBpU
2 @ Freq 5.187 6 GHz 68.28 dBuU 2 @ Freq 5.127 6 GHz 48.17 dBuU
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[IEEE802.114]

5.3 GHz Band, Channel High

Horizontal
Peak Average
Mkr2 5.372 16 GHz Mkr2 5.372 32 GHz
Ref 117.3 dBpV Atten 10 dB 61.34 dBpY  Ref 117.3 dBpV Atten 10 dB 49.038 dBpY
Peak *Avg
Log Log
10 10
dB/ ds/
Offst Offst
& 5 i
2
9( . V\\« R R i L g|
4, 4.0 :
dEu depy S £
LgAv PAvg
300
V1 $2 Wl $2
Start 5.300 00 GHz Stop 5.460 00 GHz  Start 5.300 08 GHz Stop 5.460 00 GHz
#Res BH 1 MHz *UBH 3 MHz #Sreep 100 ms (1001 pts)  #Res BH 1 MHz *UBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X fAxis Amplitude Marker Trace Type X Axis Amplitude
1 @ Freq 5.358 88 GHz 58.67 dBuU 1 @ Freq 5.350 89 GHz 48.21 dBpU
2 @ Freq 5.372 16 6Hz 61.34 dBuU 2 @ Freq 5.372 32 6Hz 49.84 dBpy
Vertical
Peak Average
i Agilent
Mkr2 5.350 08 GHz Mkr2 5.403 20 GHz
Ref 117.3 dBpY Atten 10 dB 61.12 dBpV  Ref 117.3 dBpY Atten 10 dB 48.355 dBpY
*Peak *Avg
Log Log
10 10
dB/ dB/
Offst Offst
10.8 10.8
d8 w’( \A‘u 2 dB
o s =1 S ; :
dBwY B o 2
LoRv PAvg
300
V1 $2 W1 S2
Start 5.300 08 GHz Stop 5.460 00 GHz  Start 5.300 00 GHz Stop 5.460 00 GHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz sVBH 3 MHz #Sweep 100 ms (1001 pts)
Marker  Trace Type X Axis finplitude Marker  Trace Type X fxis Anplitude
1 @ Freq 5.350 80 6Hz 57.84 dBuU 1 @ Freq 5.350 89 GHz 48.84 dBuU
2 a Freq 5.350 88 6Hz 61.12 dBuU 2 @ Freq 5.483 20 6Hz 48.35 dBuU
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[IEEE802.114]

5.6 GHz Band, Channel Low

Horizontal
Peak Average
Mkr2 5.377 475 GHz Mkr2 5.447 825 GHz
Ref 117.7 dBpV Atten 10 dB 62.24 dBpY  Ref 117.7 dBpY Atten 10 dB 51.604 dBpY
Peak *Avg
Log Log
10 10
dB/ ds/
Offst Offst
11.2 11.2
> : o 7 7w ol N o
%0 . %0 "
dBY dBY =2
LgAv PAvg
300
V1 §2 Hl §2
Start 5.350 000 GHz Stop 5.525 008 GHz  Start 5.350 000 GHz Stop 5.525 000 GHz
#Res BH 1 MHz *UBH 3 MHz #Sreep 100 ms (1001 pts)  #Res BH 1 MHz *UBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X fAxis Marker Trace Type X Axis Anmplitude
1 [¢V] Freq 5.460 808 6Hz 1 [¢V] Freq S.460 008 GHz 49.25 dBpv
2 [6V] Freq 5.377 475 6Hz 2 [¢V] Freq 5.447 825 GHz 51.88 dBpV
Vertical
Peak Average
Mkr2 5.448 175 GHz Mkr2 5.447 650 GHz
Ref 117.7 dBpV Atten 10 dB 61.13 dBpV  Ref 117.7 dBpV Atten 10 dB 49.211 dBpY
#Peak *Avg
Log Log
10 10
dB/ dB/
Offst Offst
i i
2
%0 et = ~ %0 S
4. 4.
4By dBpl &2 S
LoRv PAvg
300
V1 §2 Wl $2
Start 5.350 000 GHz Stop 5.525 000 GHz  Start 5.350 800 GHz Stop 5.525 800 GHz
#Res BH 1 MHz *UBH 3 MHz *Sweep 100 ms (1001 pts)  #Res BH 1 MHz #UBH 3 MHz *Srieep 100 ms (1001 pts)
Marker Trace Type X Axis Marker Trace Type X Axis Amplitude
1 (¢5] Freq 5.460 800 GHz 1 @ Freq $.460 800 GHz 49.85 dBpy
2 [¢V] Freq 5.448 175 GHz 2 [¢H) Freq 5.447 658 GHz 49.21 dBpv
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[IEEE802.11n (HT20)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
Mkr2 5.145 8 GHz Mkr2 5.128 2 GHz
Ref 117.4 dBpY Atten 10 dB 61.10 dBpV  Ref 117.4 dBpY Atten 10 dB 49.397 dBpY
#Peak *Avg
Log Log
10 10
dB/ dB/
Offst Offst
& N &
2-4 /
[7)!4 9 . 28 gl: ) & z
dBpY By = s
LgAv PAvg
300
V1 $2 Wl S2
Start 5.000 @ GHz Stop 5.200 @ GHz  Start 5.000 @ GHz Stop 5.200 @ GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz #VBH 3 MHz #Sreep 100 ms (1001 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X fAxis Amplitude
1 @ Freq 5.150 8 GHz 59.25 dBuU 1 a Freq 5.158 8 GHz 48.23 dBpU
2 [¢5) Freq 5.145 8 6Hz 61.18 dBpV 2 [¢V] Freq 5.128 2 GHz 49.48 dBpy
Vertical
Peak Average
Mkr2 5.078 2 GHz Mkr2 5.138 8 GHz
Ref 117.4 dBpV Atten 10 dB 60.79 dBpV  Ref 117.4 dBpY Atten 10 dB 48.106 dBpY
#Peak *Avg
Log Log
10 10
dB/ ds/
Offst Offst
10.9 10.9
dB 2 T J/ \N dB
gl ] . - g& ] %
4. 7 1
dBpY dBpY s o LJ =
LgAv PAvg
300
V1 82 W1 $2
Start 5.000 @ GHz Stop 5.200 8 GHz  Start 5.000 @ GHz Stop 5.200 @ GHz
#Res BH 1 MHz #YBH 3 MHz #Sreep 100 ms (1001 pts)  #Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 pts)
Marker  Trace Type X fxis Anplitude Marker  Trace Type X fxis finplitude
1 @ Freq 5.150 8 GHz 58.67 dBuU 1 @ Freq 5.150 8 GHz 48.68 dBuU
2 @ Freq 5.878 2 GHz 60.79 dBuU 2 @ Freq 5.138 8 GHz 48.11 dBpU
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[IEEE802.11n (HT20)]

5.3 GHz Band, Channel High

Horizontal
Peak Average
Mkr2 5.373 12 GHz Mkr2 5.371 68 GHz
Ref 117.3 dBpV Atten 10 dB 61.96 dBpV  Ref 117.3 dBpV Atten 10 dB 49.216 dBpY
Peak *Avg
Log Log
10 10
dB/ ds/
Offst Offst
& = i
2
9( , N 8 Lol g| X
4, 4.0 :
dBY dBY = £
LgAv PAvg
300
V1 $2 Wl $2
Start 5.300 00 GHz Stop 5.460 00 GHz  Start 5.300 08 GHz Stop 5.460 00 GHz
#Res BH 1 MHz *UBH 3 MHz #Sreep 100 ms (1001 pts)  #Res BH 1 MHz *UBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X fAxis Amplitude Marker Trace Type X Axis Amplitude
1 [¢5] Freq 5.358 80 6Hz 58.41 dBuU 1 o Freq 5.350 80 GHz 48.21 dBpv
2 [¢V] Freq 5.373 12 6Hz 61.96 dBuU 2 a Freq 5.371 68 6Hz 49.22 dBpy
Vertical
Peak Average
Mkr2 5.438 08 GHz Mkr2 5.399 56 GHz
Ref 117.3 dBpY Atten 10 dB 60.59 dBpV  Ref 117.3 dBpY Atten 10 dB 48.333 dBpV
*Peak *Avg
Log Log
10 10

dB/ dB/
Offst Offst
10.8 10.8

dB ,)/ \k, : 5 dB
2, . g : :
dBpY B A £
LoRv PAvg
300
V1 $2 W1 S2
Start 5.300 08 GHz Stop 5.460 00 GHz  Start 5.300 00 GHz Stop 5.460 00 GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 pts)
Marker  Trace Type X Axis finplitude Marker  Trace Type X fxis Anplitude
1 @ Freq 5.350 80 6Hz 58.42 dBuU 1 @ Freq 5.350 89 GHz 48.84 dBuU
2 @ Freq 5.438 88 6Hz 68.59 dBuU 2 @ Freq 5.398 56 6Hz 48.33 dBuU
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[IEEE802.11n (HT20)]

5.6 GHz Band, Channel Low

Horizontal
Peak Average
Mkr2 5.446 775 GHz Mkr2 5.448 175 GHz
Ref 117.7 dBpV Atten 10 dB 62.95 dBpY  Ref 117.7 dBpY Atten 10 dB 51.363 dBpY
wPeak *Avg
Log Log
10 10
dB/ ds/
Offst Offst
i i
2 1
%, b TN, .
By B =S8
LgAv PAvg
300
V1 §2 Hl §2
Start 5.350 000 GHz Stop 5.525 008 GHz  Start 5.350 000 GHz Stop 5.525 000 GHz
#Res BH 1 MHz *UBH 3 MHz #Sreep 100 ms (1001 pts)  #Res BH 1 MHz *UBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X fAxis Amplitude Marker Trace Type X Axis Amplitude
1 @ Freq 5.460 988 6Hz 60.57 dBuU 1 @ Freq 5.460 908 GHz 49.26 dBpy
2 M) Freq 5.446 775 6Hz 62.95 dBpU 2 @ Freq 5.448 175 GHz 51.36 dBuU
Vertical
Peak Average
Mkr2 5.422 975 GHz Mkr2 5.448 608 GHz
Ref 117.7 dBpV Atten 10 dB 61.37 dBpV  Ref 117.7 dBpV Atten 10 dB 49.220 dBpY
#Peak *Avg
Log Log
10 10
dB/ dB/
Offst Offst
i i
2
DI Sons 5 vl \\w DI L
740 54.0
dBpY dBpY > O — S
LoRv PAvg
300
V1 $2 Wl $2
Start 5.350 000 GHz Stop 5.525 000 GHz  Start 5.350 000 GHz Stop 5.525 000 GHz
#Res BH 1 MHz *UBH 3 MHz *Sweep 100 ms (1001 pts)  #Res BH 1 MHz #UBH 3 MHz *Srieep 100 ms (1001 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 @ Freq 5.460 988 GHz 59.39 dBuU 1 ¢ Freq 5.460 0088 GHz 48.96 dBpU
2 @ Freq 5.422 975 6Hz 61.37 dBuU 2 @ Freq 5.443 088 GHz 49.22 dBpy
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[IEEES02.11n (HT40)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
Mkr2 5.148 2 GHz Mkr2 5.149 8 GHz
Ref 117.3 dBpV Atten 10 dB 64.46 dBpV  Ref 117.3 dBpY Atten 10 dB 50.584 dBpY
#Peak *fvg
Log Log
10 10
dB/ dB/
Offst Offst
10.8 10.8
dB W dB
% ‘ - % 5
dBuY b —o—r"
LgAv PAvg
300
V1 $2 Wl S2
Start 5.000 @ GHz Stop 5.200 @ GHz  Start 5.000 @ GHz Stop 5.200 @ GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz #VBH 3 MHz #Sreep 100 ms (1001 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X fAxis Amplitude
1 @ Freq 5.150 8 GHz 63.68 dBuU 1 @ Freq 5.150 8 GHz 58.59 dByU
2 [¢5) Freq 5.148 2 6Hz 64.46 dBpV 2 [¢V] Freq 5.149 8 GHz $8.58 dBpvU
Vertical
Peak Average
Mkr2 5.109 2 GHz Mkr2 5.149 6 GHz
Ref 117.3 dBpV Atten 10 dB 61.10 dBpYV  Ref 117.3 dBpY Atten 10 dB 48.381 dBpY
Peak *Avg
Log Log
10 10
dB/ ds/
Offst { Offst
10.8 10.8
dB 2 : / dB
%o [ § mack S | % e
4. "
dBpY dBpY
LgAv PAvg
300
V1 82 W1 $2
Start 5.000 @ GHz Stop 5.200 @ GHz  Start 5.000 0 GHz Stop 5.200 @ GHz
#Res BH 1 MHz #YBH 3 MHz #Sreep 100 ms (1001 pts)  #Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 pts)
Marker  Trace Type X fxis Anplitude Marker  Trace Type X fxis finplitude
1 @ Freq 5.150 8 GHz 58.68 dBuU 1 @ Freq 5.150 8 GHz 48.41 dBuU
2 @ Freq 5.189 2 GHz 61.18 dBuU 2 @ Freq 5.149 6 6Hz 48.38 dBuU
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[IEEES02.11n (HT40)]

5.3 GHz Band, Channel High

Horizontal
Peak Average
Mkr2 5.352 32 GHz Mkr2 5.350 24 GHz
Ref 117.3 dBpV Atten 10 dB 61.39 dBpY  Ref 117.3 dBpV Atten 10 dB 49.246 dBpY
Peak *Avg
Log Log
10 10
dB/ ds/
Offst Offst
10.8 10.8
a8 w dB
951 ] = gl! ] 2
dBpY B —
LgAv PAvg
300
V1 $2 Wl $2
Start 5.300 00 GHz Stop 5.460 00 GHz  Start 5.300 08 GHz Stop 5.460 00 GHz
#Res BH 1 MHz *UBH 3 MHz #Sreep 100 ms (1001 pts)  #Res BH 1 MHz *UBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X fAxis Amplitude Marker Trace Type X Axis Anmplitude
1 [¢5] Freq 5.358 80 6Hz 61.18 dBuU 1 o Freq 5.350 88 6Hz 49.23 dBpy
2 [¢V] Freq 5.352 32 6Hz 61.39 dBuU 2 a Freq 5.358 24 6Hz 49.25 dBpy
Vertical
Peak Average
Mkr2 5.398 08 GHz Mkr2 5.447 84 GHz
Ref 117.3 dBpY Atten 10 dB 61.23 dBpV  Ref 117.3 dBpY Atten 10 dB 48.658 dBpY
*Peak *Avg
Log Log
10 10

dB/ dB/
Offst Offst
10.8 10.8

dB \ " 2 d8
7 i e %0 4
dBwY et o 5
LoRv PAvg
300
V1 $2 W1 S2
Start 5.300 08 GHz Stop 5.460 00 GHz  Start 5.300 00 GHz Stop 5.460 00 GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 pts)
Marker  Trace Type X Axis finplitude Marker  Trace Type X fxis Anplitude
1 @ Freq 5.350 80 6Hz 68.23 dBuU 1 @ Freq 5.350 89 GHz 48.26 dBuU
2 a Freq 5.398 88 GHz 61.23 dBuU 2 @ Freq 5.447 84 6Hz 48.66 dBuU
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[IEEES02.11n (HT40)]

5.6 GHz Band, Channel Low

Horizontal
Peak Average
Mkr2 5.374 150 GHz Mkr2 5.459 5560 GHz
Ref 117.7 dBpV Atten 10 dB 61.63 dBpY  Ref 117.7 dBpV Atten 10 dB 49.814 dBpY
Peak *Avg
Log Log
10 10
dB/ ds/
Offst Offst
i i
2 1
Dl 2 - s Dl 2
74.0 54.0 - —
dBpY dBpY
LgAv PAvg
300
V1 $2 Wl $2
Start 5.350 000 GHz Stop 5.525 008 GHz  Start 5.350 000 GHz Stop 5.525 000 GHz
#Res BH 1 MHz *UBH 3 MHz #Sreep 100 ms (1001 pts)  #Res BH 1 MHz *UBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X fAxis Amplitude Marker Trace Type X Axis Anmplitude
1 @ Freq 5.460 988 GHz 66.32 dBuU 1 @ Freq 5.460 908 GHz 49.82 dBuy
2 @ Freq 5.374 158 6Hz 61.63 dBuU 2 @ Freq 5.459 558 GHz 49.81 dBpy
Vertical
Peak Average
Mkr2 5.446 956 GHz Mkr2 5.459 908 GHz
Ref 117.7 dBpV Atten 10 dB 61.87 dBpV  Ref 117.7 dBpY Atten 10 dB 49.067 dBpY
#Peak *Avg
Log Log
10 10

dB/ dB/
Offst Offst
11.2 11.2

dB 2 dB
ol o T N ol
740 54.0 2
dBpv dBpY
LgAv PAvg
300
V1 $2 W1 $2
Start 5.350 000 GHz Stop 5.525 008 GHz  Start 5.350 000 GHz Stop 5.525 000 GHz
#Res BH 1 MHz *UBH 3 MHz *Sweep 100 ms (1001 pts)  #Res BH 1 MHz *UBH 3 MHz *Sweep 100 ms (1001 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (€] Freq 5.460 808 GHz $8.93 dBuU 1 @ Freq $.460 800 GHz 49.07 dBpv
2 [¢V] Freq 5.446 958 GHz 61.87 dBuU 2 @ Freq 5.459 980 GHz 49.87 dBpv
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4.4.4.2 Non-Restricted Bandedge

[IEEE802.114]

5.6 GHz Band, Channel High

Peak
Horizontal Vertical
5 Agilent 2 Agilent
Mkr2 5.765 88 GHz Mkr2 5.808 50 GHz
Ref 118.1 dBpY Atten 10 dB 61.78 dBpV  Ref 118.1 dBpY Atten 10 dB 61.50 dBpY
wPeak wPeak
Log Log
10 10
dB/ dB/
Offst Offst
11.6 11.6
dB . 2 dB .
ol g ... iy DI L YIS A
68.2 68.2
dBpY dBpY
LoAv LgAv
V1 $2 vl $2
Start 5.675 08 GHz Stop 5.825 00 GHz  Start 5.675 00 GHz Stop 5.825 00 GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 pts)
Marker  Trace Type X Axis Anplitude Marker  Trace Type X fixis Anplitude
1 @ Freq 5.725 88 6Hz 60.14 dBuU 1 oM Freq 5.725 89 GHz 59.91 dBulU
2 @ Freq 5.765 80 GHz 61.78 dBuU 2 @ Freq 5.868 50 6Hz 61.50 dBuU
[IEEE802.11n (HT20)]
5.6GHz Band, Channel High
Peak
Horizontal Vertical
Mkr2 5.725 25 GHz Mkr2 !!!0 2! GHz
Ref 118.1 dBpY Atten 10 dB 62.72 dBpV  Ref 118.1 dBpV Atten 10 dB 61.96 dBpY
#Peak wPeak
Log Log
10 10
dB/ dB/
Offst Offst
11.6 11.6
dB 2 dB ! . 2
DI W g, - - DI W»‘ﬂ ool B 2
68.2 68.2
dBpY dBpY
LgAv LgAv
V1 $2 vl $2
Start 5.675 00 GHz Stop 5.825 00 GHz  Start 5.675 00 GHz Stop 5.825 00 GHz
#Res BH 1 MHz sUBH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz sUBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Axis Anplitude Marker Trace Type X Axis Amplitude
1 @ Freq 5.725 88 GHz 66.51 dBuy 1 @ Freq 5.725 88 6Hz 59.35 dBuU
2 @ Freq 5.725 25 6Hz 62.72 dBuU 2 @ Freq 5.778 25 6Hz 61.96 dBulU
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[IEEES02.11n (HT40)]

5.6GHz Band, Channel High

Peak
Horizontal Vertical
Mkr2 5.762 75 GHz Mkr2 5.794 70 GHz
Ref 118 dBpY Atten 10 dB 61.29 dBpY  Ref 118 dBpY Atten 10 dB 61.46 dBpY
wPeak wPeak
Log Log
10 10
dB/ ds/
Offst Offst
e e
Dl e T 2 DI L % - 2
68.2 68.2
dBpY dBpY
LgAv LgAv
V1 $2 vl $2
Start 5.675 08 GHz Stop 5.825 0@ GHz  Start 5.675 08 GHz Stop 5.825 00 GHz
#Res BH 1 MHz *UBH 3 MHz #Sreep 100 ms (1001 pts)  #Res BH 1 MHz *UBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X fAxis Amplitude Marker Trace Type X Axis Amplitude
1 [¢5] Freq 5.725 80 6Hz 59.85 dBul 1 o Freq S5.725 088 6Hz $9.89 dBuU
2 [¢V] Freq 5.762 75 6Hz 61.29 dBul 2 a Freq 5.794 78 GHz 61.46 dBpU
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4.4.4.3 Radiated Emissions

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

26-April-2019

21.2 [°C]

44.1 [%]

3m Semi-anechoic chamber

7-May-2019

19.5 ['C]

46.2 [%]

3m Semi-anechoic chamber

8-May-2019

19.3 ['C]

41.5 [%]

3m Semi-anechoic chamber

9-May-2019

18.6 ['C]

39.6 [%0]

3m Semi-anechoic chamber

17-18-May-2019

20.2 ['C]

50.6 [%]

3m Semi-anechoic chamber

21-May-2019

21.1 [C]

47.4 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno
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Japan

[IEEE802.113]
(5.2 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MHz) (MHz) HV PK/AV (dBpV) (dB) (dB) (dBuV/m) (dBpV/m) (dB)

36 5180 10360.00 H PK 46.3 10.7 57.0 68.2 11.2

802.11a 40 5200 10400.00 H PK 46.6 10.7 57.3 68.2 10.9

48 5240 10480.00 H PK 45.8 10.8 56.6 68.2 11.6

(5.3 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MHz) (MHz) HV PK/AV (dBpV) (dB) (dB) (dBuV/m) (dBpV/m) (dB)

52 5260 10520.00 H PK 46.4 10.9 57.3 68.2 10.9

802.11a 56 5280 10560.00 H PK 46.3 10.9 57.2 68.2 11.0

’ 64 5320 10640.00 H PK 46.7 111 57.8 74.0 16.2

10640.00 H AV 34.1 111 0.051 45.3 54.0 8.7

(5.6 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MHz) (MHz) HV PKI/AV (dBuV) (dB) (dB) (dBuV/m) (dBpV/m) (dB)

5465.70 H PK 49.6 11.1 60.7 68.2 7.5

5465.90 \Y PK 49.8 111 60.9 68.2 7.3

100 5500 11000.00 H PK 45.3 11.6 56.9 74.0 171

802.11a 11000.00 H AV 33.7 10.6 0.051 44.4 54.0 9.6

’ 116 5580 11160.00 H PK 46.0 118 57.8 74.0 16.2

11160.00 H AV 33.6 118 0.051 45.5 54.0 8.5

140 5700 11400.00 H PK 45.8 121 57.9 74.0 16.1

11400.00 H AV 33.8 12.1 0.051 46.0 54.0 8.0

Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.

[IEEE802.11n (HT20)]
(5.2 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin

(MHz2) (MHz2) HV PK/AV (dBuv) (dB) (dB) (dBpV/m) (dBuVv/m) (dB)

802.11n 36 5180 10360.00 H PK 45.6 10.7 56.3 68.2 11.9

(ZOMHz) 40 5200 10400.00 H PK 45.5 10.7 56.2 68.2 12.0

48 5240 10480.00 H PK 45.8 10.8 56.6 68.2 11.6

(5.3 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MHz) (MHz) HV PK/AV (dBuv) (dB) (dB) (dBpV/m) (dBuV/m) (dB)

52 5260 10520.00 H PK 45.5 10.9 56.4 68.2 11.8

802.11n 56 5280 10560.00 H PK 45.6 10.9 56.5 68.2 11.7

(20MHz) 64 5320 10640.00 H PK 45.5 111 56.6 74.0 17.4

10640.00 H AV 33.9 111 0.054 45.1 54.0 8.9

(5.6 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MH2) (MH2) HV PK/AV (dBuv) (dB) (dB) (dBpV/m) (dBpVv/m) (dB)

5467.00 H PK 49.8 11.1 60.9 68.2 7.3

5463.00 \% PK 49.5 111 60.6 68.2 7.6

100 5500 11000.00 H PK 45.5 11.6 57.1 74.0 16.9

802.11n 11000.00 H AV 33.3 11.6 0.054 45.0 54.0 9.0

(20MHz) 116 5580 11160.00 H PK 45.9 11.8 57.7 74.0 16.3

11160.00 H AV 33.6 11.8 0.054 45.5 54.0 85

140 5700 11400.00 H PK 45.6 12.1 57.7 74.0 16.3

11400.00 H AV 33.8 12.1 0.054 46.0 54.0 8.0

Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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Japan
[IEEE802.11n (HT40)]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
802.11n 38 5190 10380.00 H PK 454 10.7 56.1 68.2 12.1
(40MHz) 46 5230 10460.00 H PK 45.4 10.8 56.2 68.2 12.0
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HV PK/AV (dBpV) (dB) (dB) (dBuV/m) (dBpV/m) (dB)
802.11n 54 5270 10540.00 H PK 45.4 10.9 56.3 68.2 11.9
(40MH2) 62 5310 10620.00 H PK 45.1 11.1 56.2 74.0 17.8
10620.00 H AV 33.9 11.1 0.136 45.1 54.0 8.9
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HV PK/AV (dBuV) (dB) (dB) (dBuV/m) (dBpV/m) (dB)
5465.20 H PK 53.7 11.1 64.8 68.2 34
5462.30 \Y PK 49.8 11.1 60.9 68.2 7.3
102 5510 11020.00 H PK 45.1 11.6 56.7 74.0 17.3
802.11n 11020.00 H AV 33.7 11.6 0.136 45.4 54.0 8.6
(40MHz) 110 5550 11100.00 H PK 45.7 11.6 57.3 74.0 16.7
11100.00 H AV 33.6 11.6 0.136 45.3 54.0 8.7
134 5670 11340.00 H PK 45.5 12.0 57.5 74.0 16.5
11340.00 H AV 33.3 12.0 0.136 45.4 54.0 8.6
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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Japan

4.4.4.4 Measurement chart

Transmission mode

[11a]
W52 / Channel Low
BELOW 1GHz
skpskdok  RADIATED EMISSION ****_***
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<{DATA Sheet No.01>> 26 April,2019 15:06
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Tablet Operator : C.Kanno
Model No. : KC-T302DT Temp,Hum : 21.2[°CT 44.1[%]
Serial No. : N/A Notel : Ch:36 5180MHz
Test mode : BGHz W52_11a_Tx_ch:Low Note2 |
[dB(u V/m)]
e P A A A : : T T 1 1 1 1| <FCC Partl5 subpartC >
I EEEE | L | ——— Limil@Qp)
r 1 | | [ 1 | | | | [ <10.MHz 11a Tx W52 Low>
sof—— 4+ 1 : SR Peak level(H,PK)
L 1 1 1 | | 1 1 1 | | | 1 1 | Peak ]ovel(\-’,Ph)
L I 1 1 | | 1 1 ] | | | ] ] |
L 1 1 1 | | I ] 1 | | | 1 1 |
1 1 1 | | I | | | I 1 |
i 1 1 1 | | 1 1 1 | | | 1 1 |
4{) 1 I I . 1 1 I I I I 1 1 I
s 1 1 1 | | 1 ] 1 | | | 1 1 |
- 1 1 1 | | I 1 1 | | | I 1 I
1 1 1 I I 1 1 1 I I I 1 1 I
o = 1 1 1 | | I 1 1 | | | 1 1 I
O - 1 1 1 I I 1 1 1 I I I 1 1 I
g 30 i T i i l R
= 1 1 1 | | 1 ] 1 | | | I 1 |
™ 1 1 1 I I I 1 1 I I I I 1 I
- 1 1 1 I I 1 1 1 I I I 1 1
|- I I I | | ] ] | | | ]
20 ] ] ] | | ] ] | | |
L Lo | ‘
" R
L 1 1 [
o Ty
= 1 1 1
e 1 1 1
L 1 1 1
1 1 1
- ] 1 1
0 I I I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) @ F Height  Angle
[MHz] [dB(1/m)] [em] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

[11a]
W52 / Channel Low
ABOVE 1GHz
stk RADIATED EMISSION  seksdoksdor
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.02>> 8 May,2019 13:22
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : C.Kanno B
Model No. : KC-T302DT Temp,Hum,Atm : 19.3[°C] 41.5[%]
Serial No. : N/A Notel : Ch:36_5180MHz
Test mode : 5GHz W52_11a_Tx_ Low Note2 :
[dB(  V/m)]
R = } ] : } o <FCC E_GHz(Peak_Only)_3m>
100 E ; : ] ! i Limit(PK)
E | | | | | | <01 GHz 11a_ Tx WbH2 Low>
E | i . | b Peak level(H,PK)
%0 F ; : T o Peak level(V,PK)
E | | | | | | Emission level(H,PK)
80 ; .
19 | 1 ] | | 1
— I 1 1 I I 1
?0 - | 1 1 | | 1
; 1 1 I I :
| | 1 | | |
T T T T
| | 1

Level
a1 =)
S &
\

B .
30 | ) ! ! 1 -
S R
10 : : — —
oE : ) L g .
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. t Result Limit Margin Height Angle
PK PK PK PK )
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [cm] [*
1 10360.000 H 46. 3 10. 7 57.0 68. 2 1 e 160.0 274.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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2

Japan
[11a]
W52 / Channel Middle
BELOW 1GHz
sciokdoiok . RADTATED EMISSION  sekstoisokok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.03>> 26 April,2019 15:34
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Tablet Operator : C.Kanno
Model No. : KC-T302DT Temp,Hum : 21.2[CJ] 44.1[%]
Serial No. : N/A Notel : Ch:40 5200MHz
Test mode : 3GHz W52_11a_Tx_ch:Mid Note2 !
[dB(u V/m)]
60 T T T T T T T T T T T T T T a¥ el [ =
- | | | | o I | | | | | - <{FCC Partlb subpartC >
b0y g : L0 | ———— Limit(QP)
il | | | | [ 1 1 1 1 1 1 o[ <11_.MHz_11a_Tx W52 _Mid>
50 S R ; ; —++ 1~ Peak level(H,PK)
SRR : R EERE Peak level(V,PK)
: I I I I 1 1 1 1 1 1 1 1 1 1
B | Voo | | | A
40 [ | | | | 1 1 1 1 1 ] 1 ] 1 I
[ I I I I 1 1 1 1 1 1 1 1 1 1
| | | | I 1 1 1 1 1 1 1 I 1
= C 1 Lod 0 I j i N A
¢ s fp—t— : e
= | | | | ] ] 1 1 1 1 ] 1 ] ]
" | 1 | 1 1 1 1 1 1 1 1 1 1 1
B | A R | ) | Do
20 L | | | | ] ] ] ] ] 1 |
ML | | " v
O n:.{kl I T | I A
. W | s IR B
B | D R | | | A
[ | | | | 1 I I | 1 I I I 1 1
| | | | ] 1 1 I ] 1 ] ] 1
0 C 3 { S : ! 4 o b
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) ¢. f Height Angle
[MHz] [dB(1/m)] [em] 1

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19090-0

Japan

[11a]
W52 / Channel Middle
ABOVE 1GHz
wkickrkk RADIATED EMISSION  skcksokork
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<{DATA Sheet No.04>> 8 May,2019 14:05
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : C.Kanno
Model No. : KC-T302DT Temp,Hum,Atm : 19.3['C] 41.5[%]
Serial No. : N/A Notel : Ch:40_5200MHz
Test mode : 5GHz W52_11a_Tx Mid Note2 :
[dB(u V/m)]
o : i i . : I <{FCC E_GHz(Peak_Only)_3m>
fii £ ! . ] ! ' Limit(PK)
E | | | | | | | | <02 GHz_11la Tx Wh2 Mid>
- ! ! ] il Bon o Peak level(H,PK)
90 : : : T Peak level(V,PK)
%0 E | | | | | | | | Emission level(H,PK)
E i | i | o 1
o | | e EEEE
E | | | | A
— E)U = | | | | ] | | |
: : Wﬂ ooy
@ = I I 1 [}
= 50 e
— I I I 1 | I
20 F i i i R R
25 ] ] 1 1 1 1 | 1
,_}U = ] 1 1 1 1 1 | 1
R = | | | | Lo
C 1 1 1 1 1 1 | I
20 E 1 1 1 1 1 1 | 1
C 1 1 1 1 1 1 I 1
10 [ i i i R R
C 1 1 1 1 1 1 | 1
2 ] ] 1 1 ] ] | ]
0 1 1 L L L L L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle
PK PK PK PK
[MHz] [dB(xV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)]  [dB] [em] [ ]
1 10400. 000 H 46. 6 10. 7 57.3 68. 2 10.9 152.0 167. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19090-0

2

Japan
[11a]
W52 / Channel High
BELOW 1GHz
ddeikkdek RADIATED EMISSTON  sksksleksodsd
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.05>> 26 April,2019 16:02
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Tablet Operator : C.Kanno ~
Model No. : KC-T302DT Temp,Hum : 21.2[°C1 44.1[%]
Serial No. :N/A Notel : Ch:48 5240MHz
Test mode : 5GHz W52 11a_Tx_ch:High Note2 :
[dB(  V/m)]
T i o | } I T <FCC Part15 subpartC >
A : b b | a—— LimkRP
r | | | o | | | | | 1 a1 [] <12MHz.1lla Tx W52 High>
50 — ; ; — Peak level(H,PK)
L 1 1 | 1 [ 1 | 1 1 1 1 [ Peak 10\’@1(\«",}35\;)
£ 1 1 I 1 1 I 1 I ] ] ] ] ] ]
[ 1 1 | 1 I | 1 | 1 1 ] 1 I 1
1 1 | 1 1 | 1 1 1 1 1 1
e 1 1 | 1 I | 1 | 1 1 I 1 I 1
40 [ 1 I | ] 1 | 1 | 1 ] 1 ] 1 1
[ 1 1 I 1 1 I 1 I 1 1 1 1 1 [l
1 ] | ] ] | 1 | ] ] 1 ] 1 1
[~ 1 1 | 1 1 | 1 | 1 1 1 1 1 1
?_,: - 1 1 I 1 1 I 1 I 1 1 1 1 1 1
E a1t : R
— [ I 1 | 1 I | 1 | I 1 1 1 I 1
I ] 1 | 1 ] | 1 | 1 1 ] ] I 1
1 1 I 1 1 I 1 I 1 1 1 1 L™
- I} 1 | 1 1 I 1 1 1 1 | L
20 ' S
L il S A '
- i 1 | 1 [
B 1 | 1 [
[(} 1 | 1 I |
L | ' !
L 1 |
B i j
= I |
0 1 1 L
30.000 50,000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) ¢i. T Height Angle
[MHz] [dB(1/m)] [em] * 1

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19090-0

Japan

[11a]
W52 / Channel High
ABOVE 1GHz
skl RADIATED EMISSION - stk
[ 3m Semi-anechoic chamber |
TUV SUD Japan Ltd. <<DATA Sheet No.06>> 8 May,2019 14:36
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : C.Kanno
Model No. » KC-T302DT Temp,Hum,Atm : 19.3[°C] 41.5[%]
Serial No. : N/A Notel : Ch:48 5240MHz
Test mode : bGHz W52 11a Tx High Note2 4
[dB(u V/m)]
LR e ] : i : R <FCC E_GHz(Peak_Only)_3m>
100 ! ! ! : N Limit(PK)
E | | | | | | | | <03_GHz 1la Tx W52 High>
G | i ' ' } { LB Peak level(H,PK)
0 E ! : ! ] Ty b Peak level(V,PK)
56 E | I | | | [T Emission level(H,PK)
= | i | | Co 1
s | | | il BB ou
E | i i | o
5 OF : Lo |
: c ‘ AWMM
by = 1 | 1 |
_ii ai | I 1 | | 1 |
40 F l i i 1
E | 1 1 | 1 | 1 |
30 = I 1 1 I 1 I 1 I
Uk | | | | o
— | I I | I | 1 1
2[] = L 1 1 L 1 L 1 L
C | I 1 | I | 1 |
10 [ i i i i R R
C | 1 1 | 1 | 1 |
E: | ] I | ] | ] |
0 L L L L L L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading a.f Result Limit Margin Height Angle
PK PK PK PK
[MHz] [dB(pV)] [dB(1/m)] [dB(uV/m] [dB(uV/m]  [dB] [cm] [° ]
1 10480. 000 H 45. 4 10. 8 56. 2 68. 2 12:10 105.0 110.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19090-0

2

Japan
[11a]
W53/ Channel Low
BELOW 1GHz
sdordoik RADIATED EMISSION - sekskskokdox
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<{DATA Sheet No.07>> 26 April,2019 16:24
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Tablet Operator : C.Kanno
Model No. : KC-T302DT Temp,Hum : 21.2[°C] 44.1[%]
Serial No. :N/A Notel : Ch:b2 b260MHz
Test mode : 5GHz W53_11a_Tx_ch:Low NoteZ2 E
[dB(x V/m)]
60 - T : ; T T T T T T | <(FGC Partl5 subpartC >
"N : 0 1| ——— Limi(@QP)
r | | | [ 1 | | 1 1 1 a1 <13MHz_1la_Tx W5hH3_Low>
R T : L p 5 Peak level(H, PK)
] | | | | [ | | | 1 | | [ Peak lD\'El(\",PI\-)
[ 1 | | | | I 1 | | ] ] | | ]
L 1 | | | | 1 1 | | 1 1 | | I
1 | | | | | | 1 1 | | I
k= 1 | | | | 1 ] | | 1 1 | | 1
4() g 1 | | | | 1 1 | | 1 1 | | 1
L I | | | | ] ] | | 1 I | | ]
1 | | | | 1 1 | | 1 1 | | 1
-~ 7 I I S ; 1 1 S N
g 30 i T i l l e
o=d 1 I I I I I 1 I I 1 1 I I 1
I 1 | | | | ] ] | | ] 1 | | 1
I | A | ‘ | I
20 fp——+ 1 1 | :- e
*'m'\*.g | | I | [ | I [
- d d I I I I 1 1 1 I I 1
- %‘:’hw\ I I I I 1 1 1 I I I
5a T | | | Lo
B | P galf | | | N
[ 1 | | | | 1 I | 1 1 | | 1
1 | | | | 1 1 | ] 1 | | 1
oL ; ! £ % | ! ! ! ! E % |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) e. f Height Angle
7 /m cm
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19090-0

Japan

[11a]
W53/ Channel Low
ABOVE 1GHz
soiokickk RADIATED EMISSION  seickoksokx
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.08>> 8 May,2019 15:03
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : C.Kanno
Model No. : KC-T302DT Temp,Hum,Atm : 19.3[C] 41.5[%]
Serial No. : N/A Notel : Ch:52 5260MHz
Test mode : BGHz W53_11a_Tx_Low Note2 s
[dB(u V/m)]
10 ¢ | : ] y } i £ 5 <{FCC E_GHz(Peak_Only) 3m>
= E i : : ! ! Lo Limit(PK)
E | | | | | | | | <04_GHz_11a_Tx_ W53_Low>
C : : : : | } } : } Peak level(H,PK)
90 F : : : ] Peak level(V PK)
E | | | | | | o Emission level(H,PK)
80 E . . . . ; .
— 1 1 I 1 | | 1 |
- 1 1 1 I I I 1 I
'!'0 = 1 1 1 1 | | 1 |
E | | | o0
= 60 F I I I e
vy E 1 | | |
= 50 |
g I I 1 1 | 1 1
20 F i i i 1
i I 1 I 1 | | 1 |
30 [ : ! : : —
~ I I 1 1 | | I 1
C ] ] ] ] | | ] |
2{} & ] ] ] ] Il Il ] il
- 1 ] 1 1 | | ] |
10 | ] ] ] T
C 1 1 1 1 | | 1 |
- I 1 ] 1 I I 1 I
0 1 I n n L I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading o. f Result Limit Margin Height Angle
PK PK PK PK
[MHz] [dB(xu V)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)]  [dB] [cm] [ ]
1 10520.000 H 46. 4 10.9 57.3 68. 2 10,9 175.0 124. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19090-0

2

Japan
[11a]
W53/ Channel Middle
BELOW 1GHz
soidordork RADIATED EMISSION - sk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.,09>> 26 April,2019 16:53
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Tablet Operator : C.Kanno B
Model No. : KC-T302DT Temp,Hum : 21.2[°C] 44.1[%]
Serial No. : N/A Notel : Ch:56 5280MHz
Test mode : 5GHz_ W53_11a_Tx_ch:Mid Note2 s
[dB(u V/m)]
gl | o0 ! i | BEEE <FCC Partl5 subpartC >
HOE N | L0 b | ——— LiminQP)
C | 1 | o | 1 1 1 | 1 a1 <14 MHz 1lla Tx Wb3 Mid>
Py N N S N | L8 LRy Peak level(H,PK)
L | 1 1 1 1 1 | 1 1 1 | | | 1 Peak ]O‘_.el(v‘i)i\')
Ly I 1 1 1 1 1 I 1 ] ] ] I I 1
| 1 ] ] 1 ] | I ] ] 1 | | ]
[~ | 1 1 1 1 I 1 1 1 | | 1
o | 1 1 1 ] ] | I 1 1 1 | | ]
40 [ | 1 1 1 1 1 | 1 1 1 1 | | 1
L I 1 1 1 1 1 I 1 1 1 1 I I 1
| 1 1 1 1 1 | 1 1 1 1 | | 1
e - | I 1 I 1 1 | 1 I I 1 | | 1
::‘- . - I 1 I 1 1 I I 1 1 1 I I I I
g 30 l T l i T B R R
L] I 1 1 1 1 1 I 1 1 1 1 I I 1
[~ | 1 1 ] 1 1 | 1 ] ] I | | ]
C | A | ) | R T
20 fpg— ! ‘ i
:"Mw R ‘ L b
- ) 1 1 1 1 1 | 1 1 | | 1
I I 1 I 1 1 I 1 I 1 I I 1
10 B | 1 1 1 | 1 1 1 | [
L | | i | | A
k= | I ] 1 ] | I I 1 | | ]
ke | 1 1 1 1 1 I 1 1 1 | | 1
I 1 1 1 1 ] I 1 1 1 I I 1
[ | ] ] ] ] 1 | ] ] ] | | 1
0 L 1 1 1 1 1 L 1 1 1 L L 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.iE Height Angle
[MHz] [dB(1/m)] [em] [ ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19090-0

Japan
[11a]
W53/ Channel Middle
ABOVE 1GHz
sckkik®k  RADIATED EMISSION sk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.10>> 8 May,2019 15:36
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : C.Kanno
Model No. : KC-T302DT Temp,Hum,Atm : 19.3[FC] 41.5[%]
Serial No. : N/A Notel : Ch:56_5280MHz
Test mode : BGHz Wb53_11a_Tx_Mid Note2 i
[dB(u V/m)]
L : ] i i ) R <{FCC E_GHz(Peak_Only)_3m>
100 E ! ! ! | N B g Limit(PK)
I 1 1 1 1 1 | 1 1 <05_GHz 11a Tx Wb3 Mid>
= X : : ' ' I Peak level(H,PK)
W : : : ! I I ————— Peak level(V,PK)
- £ I | | | | [T Emission level(H,PK)
= i i i i 1
" : : tff 1 @@
E | | | | A
s 60 L | Ly
e ] ] I I I |
T 00 i
= 1 1 1 1 I 1 1
40 £ i i i T
7] I 1 1 I ] | 1 1
30 [ ! : : : . . .
L 1 1 1 1 1 | I 1
C ] ] ] ] ] | ] ]
2‘) = 1 1 1 1 1 Il 1 1
- ] 1 1 ] ] | 1 1
10 F l l : ——
- 1 I 1 1 1 | 1 1
5] ] ] ] ] ] | ] I
U 1 1 1 1 L 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading o8 Result Limit Margin Height Angle
PK PK PK PK
[MHz] [dB (V)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [cm] 2
1 10560. 000 H 46. 3 10.9 57.2 68. 2 110 151.0 138.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19090-0

2

Japan
[11a]
W53/ Channel High
BELOW 1GHz
sdcioisoiok RADIATED EMISSION  skekeskoeks
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.11>> 26 April,2019 17:16
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Tablet Operator : C.Kanno
Model No. : KC-T302DT Temp,Hum : 21.2[°C1 44.1[%]
Serial No. : N/A Notel : Ch:64 5320MHz
Test mode : 8GHz_ W53_11a_Tx_ch:High Note2 :
[dB(x V/m)]
o L <FCC Partl5 subpartC >
L ——  Limit(QP)
= <15.MHz 1la Tx W53 _High>
50 ———— Peak level(H,PK)
L Peak level(V,PK)
a0 F
£ 30l
20 &"‘!,
B ;
10 I
B 1
i 1
B |
= ]
0 1
30.000 50.000 100.000 500,000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c. Height Angle

[MHz] [dB(1/m)] [cm] =

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19090-0

2

Japan
[11a]
W53/ Channel High
ABOVE 1GHz
seioickciok . RADTATED EMISSION  seksksiokorsk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.12>> 8 May,2019 16:07
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator 3 C.Ka]mg R
Model No. : KC-T302DT Temp,Hum,Atm : 19.3[°C] 41.5[%]
Serial No. : N/A Notel : Ch:64_5320MHz
Test mode : BGHz W53 11a Tx High Note2 :
[dB(u V/m)]
= } i } i H ' {FCC E_GHz(Peak_Only)_3m>
100 E ! ! 1 ! ‘R ——— Limit(PK)
E | 1 | 1 1 1 | 1 <06_GHz 11a Tx Wb3 High>
= ; : : : : P8 ——— Peak level(H,PK)
90 = ! ! ; ! : AT Peak level(V,PK)
E | | | | | | | 1 Emission level(H,PK)
W | ; IR BEL L (H,CAV)
. | | HIEEEN
- | | | | I
60 | l I l ' ———
o | 1 1 | 1
= I 1 ]
a0 T + : !
s | I | I | I
= I I I 1 1 1 I I
40 £ | i | A
o | 1 | 1 1 1 | 1
30 [ 1 ! 1 ! P
ke | I | 1 1 I I I
- I 1 I I 1 1 I 1
20 = Il 1 Il 1 1 1 Il 1
7 | 1 | ] ] ] | 1
ke I 1 I 1 1 1 I 1
10 | l I : —
C | I | ] 1 1 | 1
ke | ] | ] ] ] | ]
0 L 1 L 1 1 1 L 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading eg.F Result Result Limit Margin  Margin Height Angle
PK CAV PK CAV PK PK CAV
[MHz] [dB( V)] [dBCeV)] [dBQ1/m)] [dBCuV/m)] [dBCuV/m)] [dB(uV/m)] [dB] [dB] [em] it i
1 10640. 000 H 46. 7 34. 1 11. 1 57.8 45. 2 74.0 16. 2 8.8 154. 0 124. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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